GZ Yuexiang Engineering Machinery Co., Ltd. 86- 020-89853372 sales@yuexiangparts.com
M2X146 Excavator Parts Swing Motor Assy 4330222 EX200-5 EX210H-5 EX210LCH-5

M2X146 Excavator Parts Swing Motor Assy 4330222 EX200-5 EX210H-5 EX210LCH-5

  • High Light

    excavator slew motor

    ,

    hydraulic swing motor

  • Application
    Hitachi Excavator
  • Name
    Swing Motor
  • Part Number
    4330222
  • Brand Name
    Belparts
  • Motor Model
    M2X146
  • Material
    Steel
  • Place of Origin
    China
  • Brand Name
    Belparts
  • Certification
    OEM
  • Model Number
    EX200-5 EX210H-5 EX210LCH-5
  • Minimum Order Quantity
    1PCS
  • Price
    Negotiated price
  • Packaging Details
    Wooden case
  • Delivery Time
    2-5 days
  • Payment Terms
    T/T, Western Union,Paypal
  • Supply Ability
    500 pieces per month

M2X146 Excavator Parts Swing Motor Assy 4330222 EX200-5 EX210H-5 EX210LCH-5

EX200-5 EX210H-5 EX210LCH-5 M2X146 Excavator Parts Swing Assy 4330222 Slew Motor

 

EX200-5 EX210H-5 EX210LCH-5 swing assy is an excavator assemble part that includes swing gearbox and swing motor . It can apply fpr a great deal of excavator model , such as EX200-5 EX210H-5 EX210LCH-5 etc . The part number of the swing motor is 4330222 . And its model number is M2X146 . It is an EQUIPMENT COMPONENTS PART . The color of the swing assy is silver .

 

Description of Swing Assy

 

1. Model :            EX200-5 EX210H-5 EX210LCH-5

 

2. Color :             Silver

 

3. Power :           Hydraulic

 

4. Packing :        Wooden Packing

 

5. Certification :  ISO9001

 

6. Feature :         High Efficiency

 

Supply Ability

 

Supply Ability :    500 Set / Sets per Month

 

Packaging & Delivery

 

Packaging Details :     In wooden case

 

Port:                            Huangpu

 

Lead Time :            

Quantity(Sets) 1 - 1 >1
Est. Time(days) 1 To be negotiated

 

Advantage of our product

1. Big scale manufacturer —— Saving delivery time
2. Quality guaranteed —— Enjoying 6 Month continual service
3. Efficient service —— reply your question right now and solve it in 10 minutes
4. Various logistic solution —— After - sale service and online support
5. Rich commodity data —— ​Send us the right model and correct number , we can supply the corresponding product .

 

M2X146 Excavator Parts Swing Motor Assy 4330222 EX200-5 EX210H-5 EX210LCH-5 0

List of spare parts

# Part No Part Name Qty.
  4330222 MOTOR; OIL (SWING) 1
011 0667601 . PISTON ASS'Y 9
011A   .. PISTON 1
011B   .. SHOE 1
020 0667602 . CASING 1
020A   .. CASING 1
020B   .. PIN 2
051 4386065 . VALVE; RELIEF 2
051A A811030 .. O-RING 2
080 0667604 . PLUNGER 1
101 0667605 . SHAFT 1
106 0667606 . SPACER 1
111 0667607 . CYL. 1
113 0667608 . BUSHING 1
114 0667609 . SPRING 1
116 0365310 . ROD; PUSH 12
117 0667610 . SPACER 3
123 0667611 . RETAINER 1
124 0667612 . PLATE 1
131 0667613 . PLATE; VALVE 1
301 0667614 . CASING 1
305 0667615 . COVER; SEAL 1
351 0409215 . PLUNGER 2
355 0409216 . SPRING 2
401 0365318 . BOLT; SOCKET 4
437 931346 . RING; RETAINING 1
438 4069898 . RING; RETAINING 1
443 0667616 . BRG. ROL. 1
444 0425114 . BRG. ;ROL. 1
464 0629404 . PLUG 1
467 0629404 . PLUG 2
469 0392502 . PLUG 2
472 0667617 . O-RING 1
485 957366 . O-RING 1
487 957366 . O-RING 2
488 4506428 . O-RING 2
489 4506412 . O-RING 1
491 0667618 . SEAL; OIL 1
702 0667619 . PISTON 1
706 0425115 . O-RING 1
707 0125431 . O-RING 1
712 0365331 . SPRING; BRAKE 18
742 0667620 . PLATE; FRICTION 3
743 0667621 . PLATE 4
800 0667622 . SPOOL 1
801 0667623 . SPRING 1
806 0667624 . SPRING 1
808 0667625 . COVER 1
810 0667626 . BOLT; SOCKET 2
813 0263019 . PLUG 3
861 0629404 . PLUG 1
881 957366 . O-RING 1
882 4506412 . O-RING 1

 

FAQ

1 . What kind of information I need to send you?
For different parts it need distinct information , for hydraulic pump , it needs the nameplate and picture . For the final drive , it needs the number of the frame hole and sprocket hole ,and the inner diamter of the sprocket . If we need information , we will ask you to check .
2 . Do you have stock?
For our main products , we have stock for most of them , the factory supplier warehouse is near us , if the parts we don't have stock , we will tell you before you order it .
3 . Can I get the picture of the part I need before payment ?
For almost parts , we can send you the pictures of it , but some parts we don't have picture , but anyway will show you before the shipment .
4 . When will the delivery be arranged after the payment
After we received the money , we will arrange the shipment within 1 days ;
5 . How can I do if there is something wrong with the items ?
First of all , I have confidence in the quality of our products , if you really found something wrong ,please provide pictures for us and we will check. After it is confirmed, please return to us , we will offer the correct item .
6 . What is your advantage products ?
Our advantage products are final drive / hydraulic pump / swing gearbox / travel gearbox / swing motor / hydraulic parts . If you need any parts for crawler excavator , you can ask us . We will try our best to find the parts what you need .